

Application Of Child - Turcotte Pugh Scale For The Assessment Of Severity Of Liver Dysfunction And Dosage Individualization

Manjula Devi A.S¹, Radhakrishnan S², FibiPrisca Raj¹, Halin Nancy Jeba D¹,
Jaeann Ann Kennady¹, Jeethu Sunny¹

¹(College of Pharmacy, Sri Ramakrishna Institute of Paramedical Sciences, Coimbatore)

²(Sri Ramakrishna Hospital, Coimbatore, 641044)

Corresponding Author: Manjula Devi A.S

Abstract: The hepatic metabolism and clearance of drugs are altered in liver dysfunction which necessitates the need for assessment of severity of liver dysfunction and dosage individualization. The degree of hepatic impairment was calculated using Child-Pugh classification and the dose adjustments were performed using the published drug dosing guidelines. The dosing interval or the total dose was adjusted when necessary. The degree of liver function impairment of 50 patients was assessed in the present study. Among the 545 drugs prescribed, the dosages of 40 (7.33%) were adjusted based on the severity of liver dysfunction. Spironolactone, torsemide, and rabeprazole were some of the drugs for which dose was adjusted in patients with hepatic function impairment. Medication chart review and concurrent feedback by the clinical pharmacist may result in enhanced medication safety and improved therapeutic outcome in patients with hepatic dysfunction.

Keywords: liver dysfunction, Child-Pugh scale, hepatotoxic drugs, dosage adjustment.

Date of Submission: 12-11-2018

Date of acceptance: 26-11-2018

I. INTRODUCTION

Hepatic diseases are among the top ten killer diseases in India¹. According to the WHO data published in May 2017, death due to liver diseases in India has reached 259,749 people or 2.95% of the total deaths². In India, nearly 2lakh people die owing to terminal liver diseases, of these, 25,000 lives can be saved by transplants every year. Alcohol abuse, viral hepatitis, obesity and sedentary lifestyle are the most common risk factors in the development of liver dysfunction³.

Liver dysfunction shows reduction in the clearance of drugs that are eliminated by hepatic metabolism. It also affects plasma protein binding, hence influences the distribution and elimination. In patients with liver diseases, the hepatic metabolic activity of the enzymes is also reduced⁴. Dose adjustment in liver failure is especially critical because the accumulation of parent compounds or active metabolites can cause additional morbidity and costs. FDA guidelines recommend categorizing the patients by Child-Pugh classification, a semi-quantitative score that is used commonly in the assessment of severity of hepatic impairment⁴. It evaluates the synthetic liver function and helps in making adequate dosage adjustments in patients with hepatic impairment⁵.

Prescribing drugs in patients with liver disease is a challenging task since there are no clear tests that can identify the altered drug metabolism. As illustrated by the earlier studies, dose of medications should be individualized depending on the need and alternatives available. In patients with severe liver failure, macrolide antibiotics like erythromycin and azithromycin are avoided due to impaired hepatic clearance, while the dose of metronidazole is reduced by 50%⁶. The dosage individualization can maximize therapeutic efficacy and minimize the adverse drug reactions. Literature reveals that only a few studies have used Child -Turcotte Pugh Scale for the assessment of severity of liver dysfunction and dosage adjustments in hepatic impairment.

II. OBJECTIVES

The aim of the present study was to assess the severity of liver dysfunction in patients with liver function impairment using Child - Turcotte Pugh scale and to understand dosage individualization in selected patients with hepatic insufficiency.

III. MATERIAL AND METHODS

A prospective descriptive study was performed in the Gastroenterology department of a 750 bedded multispecialty tertiary care private corporate hospital for a period of 7 months from March to September 2017. The study protocol was approved by the Institutional Review Board (SRH/EC.9-13/2017-18). Patients having atleast one elevated value of basic liver function tests, receiving atleast one pharmacologically active drug and

willing to participate were included in the study. Laboratory data and clinical evaluation report of the physician were used as the source of information. Both verbal and written consent was obtained from each subject before initiating the study. The clinical and demographic details of the patient were collected using a structured proforma which includes age, gender, length of hospital stay, diagnosis, serum albumin, total bilirubin, alkaline phosphatase, SGPT levels, serum creatinine, International Normalised Ratio (INR) and prothrombin time. Prescribed drugs with dosage, frequency, and route of administration were also collected.

Using the Child-Pugh classification the degree of hepatic impairment was calculated which includes five variables: total bilirubin, serum albumin, prothrombin time, the presence of encephalopathy and the presence of ascites. Based on the score obtained disease severity was then classified as mild (class A), moderate (class B) or severe (class C).

Child-Pugh Classification of Severity of Liver Dysfunction			
Disease Parameter	Points assigned		
MEASURE	1 POINT	2 POINT	3 POINT
Total bilirubin(mg/dl)	<2	2-3	>3
Serum Albumin(g/dl)	>3.5	2.8-3.5	<2.8
Prothrombin time(Sec)	<4	4-6	<6
Ascites	None	Slight	Moderate
Encephalopathy	None	Slight	Moderate

A total score of 5 to 6 is considered Grade A (well-compensated disease); 7-9 is Grade B (significant functional compromise); and 10 to 15 is Grade C (decompensated disease)^{2,6}

Hepatic encephalopathy is the occurrence of confusion, altered level of consciousness, and coma as a result of liver failure. The following table was used to determine the grade of hepatic encephalopathy⁷.

The Severity of Hepatic Encephalopathy	
GRADE	SYMPTOMS
Grade 1	Trivial lack of awareness, euphoria or anxiety, shortened attention span, impaired performance of addition or subtraction.
Grade 2	Lethargy or apathy, minimal disorientation for time or place; subtle personality change, inappropriate behaviour.
Grade 3	Somnolence to semistupor, but responsive to verbal stimuli, confusion, gross disorientation.
Grade 4	Coma (unresponsive to verbal or noxious stimuli)

The dosing interval was increased or the total dose was reduced for those drugs with a potential to cause hepatotoxicity, high hepatic extraction ratio (ER>0.7) or drugs with a narrow therapeutic index using published drug dosing guidelines.

IV. RESULT

The mean age of the study population was 53.08yrs ± 16.44 (range 13 to 84yrs) with 70% male patients. Demographic details of these patients are shown in table1. Most of the patients were in adulthood (26%) followed by late adulthood (42%).

TABLE 1: DEMOGRAPHIC DATA

S.No	Parameters	Values (%)
1	N	50
2	Mean age(yrs)	53±16.44
3	Male	35
4	Female	15
5	Alcoholic	16
6	Smoker	13
7	Mean International Normalised Ratio	1.128±0.755
8	Mean serum creatinine(mg%)	1.044±1.115

9	Mean total bilirubin(mg%)	5.546±5.558
10	Mean serum albumin(g/dl)	2.938±0.654
11	Mean prothrombin time(Sec)	19.18±6.45
12	Mean alkaline phosphatase(U/L)	209.90±257.82
13	Mean SGPT(U/L)	156.8±289.88

The major diagnoses were liver cirrhosis (31.1%), alcoholic liver disease (16.3%) and jaundice (13.1%). About 70% of patients had multiple co-morbidities. A total of 545 drugs were evaluated in 50 patients in the present study. The mean number of drugs per patient was 10.90±3.60 (range 4-22). The major drug category prescribed were antibiotics (14.49%), vitamins and minerals (12.02%) and anti-ulcer drugs (10.82%). Drugs with high hepatic extraction ratio such as lactitol (28.12%), lactulose (25%) and sucralfate (12.5%) were also observed. Drugs prescribed with either adjusted dose or altered frequency of administration or both are summarized in table 2. These drugs belong to therapeutic categories such as diuretics (57.5%), antiulcer drugs (17.5%), antiemetics (10%), antibiotics (7.5%), antihypertensives (2.5%), antiasthmatics (2.5%) and antiepileptics (2.5%).

TABLE 2: PRESCRIBED DRUGS WITH ADJUSTED DOSAGES (N=40)

S.No.	Drugs prescribed	Normal dose	No.	%	Adjusted dose	Altered frequency of administration
1.	Spironolactone	25mg/50mg OD/BD	12	23.52	100mg	Once daily
2.	Torsemide	20mg OD	8	15.68	10mg	Once daily
3.	Rabeprazole	20mg BD	7	13.72	20mg	Once daily
4.	Ondansetron	4 mg TDS	4	7.84	8mg	Once daily
5.	Furosemide	20mg OD	3	5.88	40mg	Once daily
6.	Metronidazole	500mg TDS	2	3.92	500 mg	Once daily
7.	Doxophylline	400 mg BD	1	1.96	200 mg	Once daily
8.	Cefoperazone	4 g BD	1	1.96	4 g	Once daily
9.	Telmisartan +amlodipine	40mg+5 mg OD	1	1.96	40mg+2.5mg	Once daily
10.	Levetiracetam	500 mg BD	1	1.96	250 mg	Once daily

Drugs such as paracetamol, domperidone, metformin, and atorvastatin were carefully avoided in the study subjects. Narrow therapeutic index drugs such as clindamycin (6%) theophylline (2%) and warfarin (2%) were prescribed in 5 (10%) patients after considering risk and benefits. The severity of hepatic impairment of study population according to Child-Pugh classification is shown in table 3.

TABLE 3: SEVERITY OF HEPATIC IMPAIRMENT ACCORDING TO CHILD-PUGH CLASSIFICATION (N=50)

Severity	Child-Pugh Score	No. of patients	Percentage (%)
GRADE A	5-6	8	16
GRADE B	7-9	26	52
GRADE C	10-15	16	32

V. DISCUSSION

Liver disease is frequently associated with changes in the pharmacokinetic disposition of drugs that undergo metabolism⁸. Hence the choice of drug, its dose and duration of therapy must be carefully considered in order to avoid adverse effects⁹. The usual adult dose of rabeprazole, a proton pump inhibitor is 20mg twice daily. However, in liver disease the half-life of this drug is increased 2-3 fold; hence once daily dose is recommended¹⁰. Torsemide is a loop diuretic prescribed at a dose of 20 mg OD in patients with normal liver function. Friedel et al. recommended that the initial dose in edema associated with hepatic cirrhosis is 5 mg or 10 mg orally once daily. Along with dose reduction, an addition of a potassium- sparing diuretic or aldosterone antagonist helps to prevent electrolyte imbalance leading to hepatic coma¹¹. Furosemide is another loop diuretic widely used to treat edematous stage in the liver disease. The normal dose is 20 mg OD. Qureshi et al. reported that the natriuretic effect of furosemide is proportional to its renal concentration and the renal clearance is limited in cirrhosis, thus reducing the efficacy of the drug. Hence it is recommended to initiate the furosemide therapy with 40 mg/day for cirrhotic patients^{12, 13}.

Spironolactone, a potassium- sparing diuretic has been prescribed with a dose of 25mg BD and 50 mg OD. Increased plasma concentration of aldosterone is seen in cirrhosis with ascites which results in decreased sodium excretion¹². Hence, an increased dose of spironolactone is required to obtain adequate natriuresis. Pedersen et al.(2015) suggested giving spironolactone in hepatic insufficiency at a dose of 100-200mg OD and maintenance upto 400mg OD¹⁴.

A fixed dose combination of telmisartan and amlodipine (40mg+5mg) has been used for treating hypertension. In patients with impaired hepatic function the elimination half- life of amlodipine is 56 hours. Hence in hepatic impairment initial therapy with fixed dose combination is not recommended; as an initial dose start or add amlodipine 2.5mg to telmisartan and titrate slowly to clinical effect¹⁵.

Paracetamol is metabolized by the liver, producing a nontoxic metabolite. In hepatic impairment altered metabolism and depleted glutathione stores results in accumulation of the hepatotoxic intermediate, N-Acetyl-P-benzo Quinone Imine (NAPQI). Hence it is contraindicated in severe hepatic impairment. Amarapurkar (2011) recommended that a dose less than 2gram per day is a safer option. In case of inadequate pain relief, tramadol 25 mg every 8 hrs can be used.⁶

Metronidazole is normally prescribed at a dose of 500mg TID. Amarapurkar recommended a reduction in the dose of metronidazole by 50% in hepatic impairment to avoid accumulation of metronidazole and it's metabolite.⁶ The serum half-life of cefoperazone a third-generation cephalosporin is increased 2-4 fold in patients with hepatic disease or biliary obstruction¹⁶. Hence total daily dosage of greater than 4g is not recommended in hepatic disease.

The half- life of ondansetron is prolonged from 3-6.2 hrs to 11.6-20 hrs in hepatic impairment. Hence, a reduction in dose of ondansetron to 8 mg per day is recommended in severe hepatic impairment¹⁷. Domperidone is contraindicated in moderate to severe hepatic impairment due to the prolonged half-life of 15 – 23 hrs¹⁸. The plasma half-life of domperidone in patients with normal hepatic function is 7-9 hrs.

The ability to clear lactate is impaired in hepatic dysfunction, leading to lactic acidosis. Hence, the use of metformin is contraindicated in liver disease¹⁹. Statins are reported to be safe in patients with stable or compensated liver cirrhosis. Its use is limited in decompensated cirrhosis and acute liver failure in view of elevation in liver biochemical parameters²¹. Levetiracetam is an anti-epileptic prescribed at a dose of 500 mg BD. Ahmed et al. state that in patients with cirrhosis, total clearance of levetiracetam was reduced by 57%. Hence the reduction in dose by 50% is recommended²². The half-life of doxofylline, a xanthine derivative is prolonged in patients with liver disease; hence a reduction of the dose is recommended²³.

Warfarin is a drug with a narrow therapeutic index. The liver is responsible for the synthesis of plasma clotting factor as well as the metabolism of warfarin. Hence active hepatic disease enhances the response to warfarin²⁴. Brandl et al. state that the serum concentration of clindamycin which is primarily metabolized by the liver may be increased and the half-life prolonged to 5-15 hours in patients with cirrhosis²⁵. Theophylline is another narrow therapeutic index drug with a therapeutic range of 5-15mcg/ml. Its clearance is decreased by 50% or more in patients with hepatic insufficiency²⁶. The normal half-life in an adult is 6.1-12.8hrs which is prolonged to 32hrs in cirrhosis. Hence dose reduction and monitoring of serum theophylline concentration are required in patients with reduced hepatic function.

VI. CONCLUSION

Child-Turcotte Pugh Scoring served as a cornerstone in the evaluation of the degree of hepatic impairment and drug dosage adjustment in the current study. Of the 545 drugs evaluated, 40 (7.33%) required dosage adjustment. The current study observed that the prescribed drug dosage follows the recommended guidelines to a greater extent and are comparable with the existing literature.

REFERENCES

- [1]. National Liver Foundation (2017). Retrieved from: <http://www.nlfindia.com>.
- [2]. Liver Disease in India. (2017). Retrieved from: <http://www.worldlifeexpectancy.com/india-liver-disease>.
- [3]. Fatal record: one death due to liver disease. (2011). Retrieved from: <http://www.dnaindia.com/health/report-fata-record-one-death-a-day-due-to-liverdisease-1725416>
- [4]. Verbeeck, R. (2008). Pharmacokinetics and dosage adjustment in patients with hepatic dysfunction. *European Journal Of Clinical Pharmacology*, 64(12), 1147-1161. doi: 10.1007/s00228-008-0553-z
- [5]. Dhiman, R., & Chawla, Y. (2005). Herbal Medicines for Liver Diseases. *Digestive Diseases And Sciences*, 50(10), 1807-1812. doi: 10.1007/s10620-005-2942-9
- [6]. Amarapurkar, D. (2011). Prescribing Medications in Patients with Decompensated Liver Cirrhosis. *International Journal Of Hepatology*, 2011, 1-5. doi: 10.4061/2011/519526
- [7]. West-Havens criteria for semiquantitative grading of mental state (2017).
- [8]. Zgheib, N., & Branch, R. (2017). Drug metabolism and liver disease: a drug-gene-environment interaction. *Drug Metabolism Reviews*, 49(1), 35-55. doi: 10.1080/03602532.2016.1271807
- [9]. Pirmohamed, M. (2002). Prescribing in Liver Disease. *Medicine*, 30(11), 28-30. doi: 10.1383/medc.30.11.28.28445.
- [10]. Lodato, F., Azzaroli, F., Girolamo, M., Feletti, V., Cecinato, P., & Lisotti, A. et al. (2008). Proton pump inhibitors in cirrhosis: Tradition or evidence based practice?. *World Journal Of Gastroenterology*, 14(19), 2980. doi: 10.3748/wjg.14.2980
- [11]. Friedel, H., & Buckley, M. (1991). Torasemide. *Drugs*, 41(1), 81-103. doi: 10.2165/00003495-199141010-00008
- [12]. HumaQureshi (1986). Choice of Diuretics in cirrhotic Ascites; *Journal of Pakistan Medical Association*: 101-104.
- [13]. Moore, K. (2006). Guidelines on the management of ascites in cirrhosis. *Gut*, 55(suppl_6), vi1-vi12. doi: 10.1136/gut.2006.099580
- [14]. Pedersen, J., Bendtsen, F., & Møller, S. (2015). Management of cirrhotic ascites. *Therapeutic Advances In Chronic Disease*, 6(3), 124-137. doi: 10.1177/2040622315580069
- [15]. Telmisartan/amlodipine (2017) DRUGDEX[®] System. Greenwood village, CO: Thomson Micromedex. Retrieved from: <http://micromedexsolutions.com>.
- [16]. Cefoperazone. (2017) DRUGDEX[®] System. Greenwood village, CO: Thomson Micromedex. Retrieved from: <http://micromedexsolutions.com>.
- [17]. Ondansetron hydrochloride. (2017) DRUGDEX[®] System. Greenwood village, CO: Thomson Micromedex. Retrieved from: <http://micromedexsolutions.com>.
- [18]. Domperidone. (2017) DRUGDEX[®] System. Greenwood village, CO: Thomson Micromedex. Retrieved from: <http://micromedexsolutions.com>.
- [19]. Khan, R., Foster, G., & Chowdhury, T. (2012). Managing Diabetes in Patients with Chronic Liver Disease. *Postgraduate Medicine*, 124(4), 130-137. doi: 10.3810/pgm.2012.07.2574
- [20]. Tandra, S., & Vuppalanchi, R. (2009). Use of statins in patients with liver disease. *Current Treatment Options In Cardiovascular Medicine*, 11(4), 272-278. doi: 10.1007/s11936-009-0028-2
- [21]. Ahmed, S., & Siddiqi, Z. (2006). Antiepileptic drugs and liver disease. *Seizure*, 15(3), 156-164. doi: 10.1016/j.seizure.2005.12.009
- [22]. Doxofylline. (2017) DRUGDEX[®] System. Greenwood village, CO: Thomson Micromedex. Retrieved from: <http://micromedexsolutions.com>.
- [23]. Demirkan, K., Stephens, M.A., Newman, K.P., Self, T.H. (2000). Response to warfarin and other anticoagulants: Effects of disease states. *Southern Medical Journal*, 93(5), 448-454.
- [24]. Brandl, R., Arkenau, C., Simon, C., Malerczyk, V., Eidelloth, G. (1972). The pharmacokinetics of clindamycin in abnormal liver and renal function. *Dtsch med Wochenschr*, 97, 1057-1059.
- [25]. Mangione, A., Imhoff, T., Lee, R., Shum, L., & Jusko, W. (1978). Pharmacokinetics of Theophylline in Hepatic Disease. *Chest*, 73(5), 616-622. doi: 10.1378/chest.73.5.616

Manjula Devi A.S. "Application Of Child - Turcotte Pugh Scale For The Assessment Of Severity Of Liver Dysfunction And Dosage Individualization." IOSR Journal of Pharmacy (IOSRPHR), vol. 8, no. 11, 2018, pp. 53-57.